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ALL Registrants by the time of next renewal MUST complete 8 hours of training 
on the treatment and management of opioid or other substance use disorders 



SC Opioid CME Requirement 



DON’T USE 
OPIOIDS.



Thank you. 
Any questions?



Goals and Objectives

01

03

02

Diagnose OUD and begin treatment with support  

Discuss risks/benefits of chronic opioids and how to mitigate

Understand the use of  buprenorphine for chronic pain



First a patient: 

59yo man presents with chronic low back pain. Has had pain since 

accident at work 15 years ago. Still working now. Says he has tried 

“everything” and the only thing that works for him is MS Contin 30mg 

BID and oxycodone/acetaminophen 10/325 q6hr prn. Pain is always 

there, radiates down his R leg sometimes. However, recently seems 

to be having more pain, meds not working like they used to. 

What do you do? 



Practice Recommendations 
for Chronic Pain 
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Pain Definitions

CDC defines three durations of pain: 

1. Acute pain - duration of less than 1 month 

2. Subacute pain - duration of 1-3 months 

3. Chronic pain - duration >3 months 



Types of Pain 

Nociceptive 

- Somatic 

- Examples: low back pain, arthritis, broken bone 

- Visceral 

- Examples: myocardial infarction, peptic ulcer, pancreatitis 

Neuropathic 

- Examples: diabetic neuropathy, radicular pain, post herpetic 

neuralgia 



Practice Recommendation # 1 

Complete a comprehensive pain assessment in order to diagnose 

and treat chronic pain. 

- History including: subjective pain scale, biopsychosocial 

assessment, mental health, and substance use hx

- Physical exam 

- Imaging 



Pain Assessment  

Mental health and 
substance abuse 

1. Quality

2. Duration

3. Severity

1. Sleep 

2. Quality of life 

3. Function 

1. Anxiety 

2. Depression 

3. Alcohol use 

4. Drug use 

Subjective pain scale 
Biopsychosocial 
assessment



Pain Severity 



Pain Scale Data 

Numeric pain scale is most widely used 
- Easy and fast to administer 
- This is only measuring severity - not disability, quality of life 
- Correlates well with severity assessments in longer surveys 
- Does NOT always correlate well with disability questions 



Biopsychosocial Assessment 

Quality of life and function are the important questions here 

- How does the pain you experience affect your life? 

- Are you able to complete the tasks you need or want to do? 

- What does a typical day look like for you? 





Pain Assessment - PEG Scale 



Mental Health Assessment 

Anxiety 

- GAD7 

- Easy, fast

- Can be self administered 

- Consider PTSD screen 

Depression 

- PHQ2 

- Followed by PHQ9 if positive

- Easy, fast

- Can be self-administered

- USPSTF and CMS suggest 

to screen at least once per 

year!  



PHQ-2 



Mental Health Comorbidity 



Why Mental Health Matters

Depression/anxiety  is associated with: 

- Worse quality of life 

- Increased pain scores 

- Poorer adherence with treatment 

- Worse satisfaction with treatment 

Less movement → More disability 



Substance Use Assessment 

USPSTF recommend screening for substance use in all adults. 

- Best practice by many societies as well 

- Can be short NIDA quick screen or more involved 

- Co-occurring SUD are common in chronic pain patients → 

maladaptive response to painful stimuli 



TAPS 

Has been validated for use in primary care 

- Length of survey depends on severity of use 

- Can be self administered or provider administered 

- If screen positive for problem use or SUD → refer for help! 

- Sensitivity about 90%, specificity about 87% 



NIDA Quick Screen aka TAPS 

For men: 

For women: 



TAPS Part 2 

If yes to any of the 
previous questions, 
you ask the TAPS 2 
questions about that 
substance. 



Let’s go back to our patient:  

59yo man presents with chronic low back pain. Has had pain since 

accident at work 15 years ago. Still working now. Says he has tried 

“everything” and the only thing that works for him is MS Contin 30mg 

BID and oxycodone/acetaminophen 10/325 q6hr prn. Pain is always 

there, radiates down his R leg sometimes. However, recently seems 

to be having more pain, meds not working like they used to. 

What do you do? 



Pain Assessment  

Mental health and 
substance abuse 

1. Quality - stabbing, 

constant LBP, 

radiates to leg 

2. >15 years 

3. He rates it a 

constant 7/10

1. PEG - 7

2. Sleep is poor 

1. GAD7 - 5

2. PHQ9 - 14 

3. TAPS - SUD for 

tobacco, risky use 

for alcohol, risky 

use for THC, neg 

others 

Subjective pain scale 
Biopsychosocial 
assessment



Diagnoses 

Chronic lower back pain with R sided sciatica

- Impactful pain 

- MSK + neuropathic components 

Major Depressive Disorder 

Tobacco Use Disorder 

At risk use for alcohol and THC 



Practice Recommendation #2 

Multimodal and multidisciplinary care for chronic pain is 

preferred.

- Non-opioid medications

- Restorative techniques

- Interventional techniques 

- Behavioral techniques 

- Opioid medications  



Non-opioids 

Ex: amitriptyline or 

nortriptyline 

Ex: naproxen, 

meloxicam, ibuprofen

Max dose 3-4g per 

day 

Ex: Venlafaxine, 

duloxetine, 

minalciparin 

Ex: gabapentin or 

pregabalin 

Ex: baclopen, 

cyclobenzaprine, 

tizanidine

NSAIDs Acetaminophen Anticonvulsants 

TCAs SNRIs Muscle relaxers 



Non-opioids work! 



Restorative Options 

Massage therapy 

TENS units 

Traction 

Cold and heat 

Therapeutic ultrasound 

Bracing

Osteopathic manipulative treatment 

…data is scarce!  



Exercise vs usual care



Interventional Options  

Primary care options: 

- Trigger point injections 

- Joint injections 

- Peripheral nerve injections 

Pain management options: 

- Facet joint nerve blocks

- Epidural steroid injection 

- Radiofrequency ablation

- Spinal cord stimulator and many more 



Efficacy of joint injections 



Behavioral Options 

Behavioral therapy 

Cognitive behavioral therapy 

Acceptance and commitment therapy 

Mindfulness-based stress reduction 

Emotional awareness and expression therapy 

Biofeedback 



CBT works!



Opioids 

Opioids have little to no evidence of benefit in CHRONIC pain

Opioids have serious side effects including: 

- Dependence

- Overdose/death 

- Constipation 

- Hyperalgesia 



Opioids DON’T work!  



Practice Recommendation #3 

Match the treatment modality to the type of pain you are treating 



Non-opioids - Matching  

Neuropathic pain:

- TCAs (NNT =3) 

- SNRIs (NNT = 5) 

- Anticonvulsants (NNT =8)

Nociceptive pain:

- Acetaminophen (NNT = 3) 

- NSAIDs 

- Muscle relaxers

- Last line - TCAs 



Other modalities - matching  

Nociceptive - good 

for LBP, 

osteoarthritis 

Joint injections -

nociceptive like 

arthritis 

Epidural steroids -

LBP with 

neuropathic 

components 

Any and all! 

Good for central 

sensitization as well 

Restorative Interventional Behavioral 



Opioids - matching 

Opioids do work for acute or subacute pain secondary to surgery 

For chronic pain, several guidelines recommend as last line in 

intractable pain from nociceptive or neuropathic pain. 

It is reasonable, however it is NOT best practice. 



Diagnoses 

Chronic lower back pain with 

sciatica

- Impactful pain 

- MSK + neuropathic 

components 

Major Depressive Disorder 

Tobacco Use Disorder 

At risk use for alcohol and THC 

Treatments

Opioids alone…

What do you want to do? 



Opioid Prescribing and 
Tapering  

02



Best Practices for Opioid Prescribing 

CDC 2022

HHS 2019 

Pain Medicine Society response to CDC 2016 

Anesthesia Guidelines 

ACP Chronic Pain Guidelines 

PCSS Chronic Pain Curriculum 

Michigan Safer Opioid Prescribing Toolkit 

EVERYONE 
has an opinion…



What are the risks of opioids?

Dependence

Withdrawal

Addiction 

Overdose 

Hyperalgesia 

Hypogonadism 

Falls/fracture risk 

….do you talk about all of these every time? 



Probability of continued use by days’ 
supply of first Rx 



Opioids can cause 
central and peripheral 
hypogonadism

This can lower females’ 
FSH and LH levels as 
well 



For patients with chronic pain, compared with no opioid use, opioid use 

was associated with increased risk for opioid overdose death. 



Substance Use Disorders in Primary Care 
Sample Receiving Daily Opioid Therapy 

The Journal of Pain, July 2007 by Fleming et al

801 patients receiving opioids for chronic pain in primary care offices 

Prevalence of substance abuse/dependence 9.7% 

Prevalence of OUD was 3.8% (prevalence in general population was 0.9%)  

Current OUD was only associated with aberrant drug behaviors 

- Purposefully over sedating oneself 

- Using opioids for non pain reasons 

- Increase opioid dose without authorization 

- Felt intoxicated by dose 



Quick Reminder 

Opioid Use Disorder = loss of control + compulsive use despite 

negative consequences 

Tolerance and withdrawal DOES NOT equal OUD 







Why I can’t stop talking about this: 



Adverse Selection 

Phenomenon well described in the literature where those most 

at risk for adverse effects are prescribed the highest doses 

- Specifically in the TROUP and CONSORT studies 

- Depression = 3x as likely 

- Alcohol or non-opioid SUD = 4-5x as likely 

- Hx of opioid abuse or dependence = 10x as likely 



Practice Recommendation # 4

If considering opioids as a treatment option, 

complete an opioid risk assessment on your patient. 



Assessment Tools

3 or less = LOW risk 

4-7 = moderate risk 

8 or greater = HIGH risk 

Sensitivity/specificity 

Around 82-85% 



We are judging the 
opioid treatment, not the 
patient! 



High Risk = 
Very 

frequent 
monitoring Moderate 

Risk =  
frequent 

monitoring 
Low Risk = 

less 
frequent 

monitoring 



Our patient 

ORT Score was 5 = MODERATE risk 

How often do you want to see him? 

What risk mitigation strategy do you take? 



Risk Mitigation = Standard Work 

Patient Provider Agreement 

- Informed consent 

- Plan of care → gives you an out 

Urine Drug Screen 

PDMP Query

Regular face to face visits - minimum q3 months 

Pill counts  



Informed Consent 

Discuss risks 

Lay out plan of care 

- Requirements of other modalities (PT, non-opioids) 

- Opioids as a “TEST” → set a SMART goal 

Proper use, no sharing/diversion 

Safe storage 

Narcan 

UDS 



Frequency of Assessments  
Low Risk Moderate Risk High Risk 

Patient Provider 

Agreement 

Once every other 

year 

Once every other 

year 

Every year 

Pain Assessment 

Visit 

Every 3 months Every 2-3 months Every 14-28 days 

Random UDS Every 6-12 months Every 6 months Every few weeks 

to months 

Pill Count Once a year Every 6 months Every few weeks 

to months 

Prescription 

Duration

30 days 30 days 14-28 days 



Response to Therapy  

Analgesia → how are you using during a typical day? 

Activities → are you able to do what you need/want? 

Adverse effects → any side effects? 

Aberrant behaviors → have you used extra? 

Adherence → are you following the plan? Is the plan working? 

Affect → how is your mood? 

Revise treatment plan if not working!  



Urine Drug Screens 

Patient’s self report of inappropriate use is unreliable 

May improve adherence 

Standard of care 

- We monitor drug levels for other meds all the time 

- Do it with all your patients consistently! 



Another word on UDS 

REMEMBER - all UDS are NOT created equal: 

- Fentanyl is usually a separate test 

- Opiate = morphine/codeine 

- Oxycodone requires separate test 

- Benzos are frequently false negative 

If unsure, send for GC/MS! 



PDMP 

Do it, every time, every patient. 

Easy to do in Epic - just add the tab to the top bar 

Do not use the Risk Score

Look at actual fills 

If any question, call the pharmacist! 



Opioid Tapering 

If the trial fails, it is time to taper 

If risk > benefits, it is time to taper 



Convert to 

Morphine → 

Multiply 

Convert from 

Morphine →

Divide 



Our patient 

MS Contin 30mg BID and oxycodone 10 q6hr prn.

MS Contin = 60 MME per day 

Oxycodone 40mg/day x 1.5 = 60 MME 

Total = 120 MME per day 



Taper is for the long haul 

Taper 10% per month until at 30% of original dose 

- Then 10% per week until done 

- If withdrawal → slow or stop taper 

- If rebound → add on non-opioids 

Decreasing the dose is a success! 



Our patient 

Currently on 120 MME per day 

- We need to drop 12-15 MME per month 

Month 1: 30mg MS Contin BID + take oxy down to TID 

Month 2: 30mg MS Contin BID + oxy BID 

Month 3: 30mg MS Contin qday, 15mg MS Contin qhs, + oxy BID 

Month 4: 15mg MS Contin BID + oxy BID 

Month 5: 15mg MS Contin BID + oxy qday prn 

Month 6: switch to all oxycodone = oxy 10mg TID 

Month 7: now qweekly taper! 



Buprenorphine for Chronic 
Pain  

03



Buprenorphine for Chronic Pain 

Buprenorphine tabs or films = NOT FDA approved for chronic pain

Only FDA approved for OUD 

Buprenorphine patch has been used for years for chronic pain 

Literature is appearing in support of use tabs a/o films for chronic pain 

OFF LABEL 





Practice Recommendation #5 

Buprenorphine can be considered for treatment of 

chronic pain in select patients. 



Louder for those in the back!  

Opioid Use Disorder = loss of control + compulsive 

use despite negative consequences 

Tolerance and withdrawal DOES NOT equal OUD 





Ceiling for 
euphoria and 

respiratory 
depression! 



When to consider the switch 

Patient no longer benefiting from opioids 

Patient experiencing harms from long-term opioids 

Opioid naive who are high risk for OUD 







Making the switch 

Two ways: 

1. Stop full agonist and wait for withdrawal then start 

2. Overlap method 

- Start low dose buprenorphine and continue full agonist 

- Taper full agonist and increase buprenorphine 



Our patient 

Option 2:

Day 1: 0.5mg bup once 

Day 2: 0.5mg bup BID 

Day 3: 1mg bup BID 

Day 4: 2mg bup BID 

Day 5: 4mg bup BID and STOP 

full agonists 

Option 1: 

Stop full agonist and prn oxy 

Wait for withdrawal (approx 12-

24hrs) 

Start buprenorphine 2mg BID 

Can consider tapering 
full agonists starting on 

Day 4



Practice Recommendations

1. Do a comprehensive pain assessment 

2. Multimodal and multidisciplinary is best 

3. Match your treatment to type of pain 

4. If using opioids, do an opioid risk assessment 

5. Buprenorphine is a safer option for chronic pain in select 

patients 



Questions?
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